

TEST CERTIFICATE

THIS IS TO CERTIFY THAT THE PLAYGROUND SAFETY SURFACING SYSTEM

SAFETY PLAY MULCH/
SAFETY PLAY RUBBER BARK

supplied by:

SIEBEN RUBBER INDUSTRIES LTD T/A
SAFETY PLAY

has been tested in accordance with BS EN 1177 : 2008 and gave the following result :

Layer depth (mm \pm 10mm)
100

HIC (m \pm 0.1m)
2.0



.....
Susana Ruiz de Castroviejo
Operations Manager



.....
Szymon Plowucha MSc
Laboratory Manager



Date: 29th September 2015



IMPORTANT: The performance of many sports and recreation surfacing products can be influenced by changes to their thickness, density and other properties and by the manner in which they are installed. Reference should always be made to the Laboratory Report relating to this Certificate, to ensure relevance to the intended situation. The Laboratory Report to which this Certificate relates is numbered:

AK-0805/1 dated 29th September 2015

CST is a member of the International Association for Sports Surface Sciences (ISSS) and is the only U.K. laboratory formally accredited by the International Association of Athletics Federations (IAAF), the Fédération Internationale de Hockey (FIH), the International Tennis Federation (ITF) and the Union des associations européennes de football (UEFA) for the testing of products to their specification.